Car Care and Torque Specs   Great Auto Websites
   Samarins - Used Car Information
HOME I TORK IT MY GARAGE PARTS BIN COOL RIDES REGISTER
FEATURES
Maintenance Software
Auto Service Reminder
Track MPG with a PDA
Customer Reminders
 
MEMBERS AREA
Auto Maintenance Software
Register Now
Forgot Password?
 
QUICK LINKS
Torque Specs 
Show Off Your Car
Auto Project Library
Car Parts Ads
COOL RIDES
Show Your Ride
REFERENCE
Automotive Torque Specifications
Module Library
Section-Bin
Auto Parts List
About | FAQ | TorkSpec Tips
Quick Guide | Contact Us
©2008 TorkSpec
Use of this site is governed by our
Terms of Use Agreement
and
Privacy Policy.

Torque Specifications

Project Library

Club Directory

Torque Specs Database


Engine Torque Specifications

Model Torque Specifications

Model Torque Specifications

Engine Torque Specifications for Porsche 944
Porsche
2.5L-151ci-S4
Porsche
2.7L-164ci-S4
Porsche
3.0L-182ci-S4
Torque Specifications for Porsche 944
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Anti Roll/Stabilizer Bar  To  Torsion Bar
Years: All Vote Record: Vote
Note: REAR - Clamp Bolts to Cross Tube
Type: Dim: M 8 X 1.25 Length: Head: Nut Grade: 8
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Anti Roll/Stabilizer Bar  To  Drop Link
Years: All Vote Record: Vote
Note: FRONT Clamp for Stabilizer to Linkage - Locknut
Type: Dim: M 8 X 1.25 Length: Head: Grade: 8.8
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Anti Roll/Stabilizer Bar  To  Body
Years: All Vote Record: Vote
Note: FRONT Stabilizer Linkage to Body
Type: Bolt Dim: M 8 X 1.25 Length: Head: Triple Sq. Grade: 12.9
31 Ft-Lbs
372 In-Lbs
42.03 N-m
Connects: Axle Shaft  To  Transmission
Years: All Vote Record: Vote
Note: Multi-Spline Bolt
Type: Bolt Dim: M 8 X 1.25 Length: Head: Triple Sq. Grade: 12.9
31 Ft-Lbs
372 In-Lbs
42.03 N-m
Connects: Axle Shaft  To  Wheel Shaft
Years: All Vote Record: Vote
Note: Multi-Spline Bolt
Type: Bolt Dim: M 12 X 0.25 Length: Head: Nut Grade: 8
52 Ft-Lbs
624 In-Lbs
70.5 N-m
Connects: Bearing Flange  To  Body
Years: All Vote Record: Vote
Note: Locknut
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
33 Ft-Lbs
396 In-Lbs
44.74 N-m
Connects: Bearing Flange  To  Torsion Tube
Years: All Vote Record: Vote
Note: Bearing Flange to Cross Tube
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 10.9
43 Ft-Lbs
516 In-Lbs
58.3 N-m
Connects: Brake Backing Plate  To  Trailing Arm
Years: All Vote Record: Vote
Note: REAR
Type: Dim: M 10 X 1.00 Length: Head: Grade:
10.5 Ft-Lbs
126 In-Lbs
14.24 N-m
Connects: Brake Hose  To  Caliper
Years: All Vote Record: Vote
Note:
Type: Screw Dim: M 6 X 1.00 Length: Head: Grade: 8
7 Ft-Lbs
84 In-Lbs
9.49 N-m
Connects: Brake Rotor Front  To  Hub
Years: All Vote Record: Vote
Note: FRONT Countersunk Screws
Type: Dim: M 8 X 1.25 Length: Head: Nut Grade: 8
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Brake Rotor Front  To  Hub
Years: All Vote Record: Vote
Note: FRONT Hex Nut
Type: Bolt Dim: M 6 X 1.00 Length: Head: Grade: 8.8
3.7 Ft-Lbs
44.4 In-Lbs
5.02 N-m
Connects: Brake Rotor Rear  To  Hub
Years: All Vote Record: Vote
Note: REAR - Countersunk Bolt
Type: Bolt Dim: M 12 X 1.50 Length: Head: Hexagon Grade: 8.8
63 Ft-Lbs
756 In-Lbs
85.42 N-m
Connects: Caliper  To  Trailing Arm
Years: All Vote Record: Vote
Note: REAR Floating Caliper to Back Plate or Trailing Arm
Type: Bolt Dim: M 12 X 1.50 Length: Head: Hexagon Grade: 8.8
63 Ft-Lbs
756 In-Lbs
85.42 N-m
Connects: Caliper  To  Steering Knuckle
Years: All Vote Record: Vote
Note: FRONT Caliper
Type: Dim: M 10 X 1.50 Length: Head: Grade: 12
37 Ft-Lbs
444 In-Lbs
50.17 N-m
Connects: Control Arm  To  Steering Knuckle
Years: All Vote Record: Vote
Note: Self-locking Nut
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Control Arm  To  Body
Years: All Vote Record: Vote
Note: Hex Bolts for Bushing Caps
Type: Dim: M 12 X 1.50 Length: Head: Grade: 8
48 Ft-Lbs
576 In-Lbs
65.08 N-m
Connects: Control Arm  To  Cross Member
Years: All Vote Record: Vote
Note: Self-locking Hex Nut
Type: Bolt Dim: M 12 X 1.75 Length: Head: Hexagon Grade: 8.8
63 Ft-Lbs
756 In-Lbs
85.42 N-m
Connects: Cross Member  To  Body
Years: All Vote Record: Vote
Note:
Type: Dim: Length: Head: Grade:
110 Ft-Lbs
1320 In-Lbs
149.14 N-m
Connects: Damper/Shock Absorber  To  Strut
Years: All Vote Record: Vote
Note: Threaded Cap for Damper Cartridge - Use Tool 9186
Type: Bolt Dim: M 14 X 1.50 Length: Head: Hexagon Grade: 8.8
91 Ft-Lbs
1092 In-Lbs
123.38 N-m
Connects: Damper/Shock Absorber  To  Trailing Arm
Years: All Vote Record: Vote
Note: Rear ALUMINUM Trailing Arm to Shock Absorber
Type: Dim: M 12 X 1.50 Length: Head: Nut Grade: 8
45 Ft-Lbs
540 In-Lbs
61.01 N-m
Connects: Damper/Shock Absorber  To  Trailing Arm
Years: All Vote Record: Vote
Note: Rear STEEL Trailing Arm to Shock Absorber
Type: Dim: M 12 X 1.50 Length: Head: Nut Grade: 8
45 Ft-Lbs
540 In-Lbs
61.01 N-m
Connects: Damper/Shock Absorber  To  Body
Years: All Vote Record: Vote
Note: Rear
Type: Dim: M 10 X 1.50 Length: Head: Nut Grade: 8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Drop Link  To  Anti Roll/Stabilizer Bar
Years: All Vote Record: Vote
Note: REAR - Locknut
Type: Dim: M 10 X 1.50 Length: Head: Nut Grade: 8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Drop Link  To  Spring Plate/Strut
Years: All Vote Record: Vote
Note: REAR - Locknut
Type: Dim: M 10 X 1.50 Length: Head: Grade: 8
18.5 Ft-Lbs
222 In-Lbs
25.08 N-m
Connects: Drop Link  To  Control Arm
Years: All Vote Record: Vote
Note: FRONT Link to ALUMINUM Control Arm - Locknut
Type: Dim: M 8 X 1.25 Length: Head: Nut Grade: 8
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Drop Link  To  Control Arm
Years: All Vote Record: Vote
Note: FRONT Link to STEEL Control Arm - Locknut
Type: Dim: M 16 X 1.50 Length: Head: Grade: 10
180 Ft-Lbs
2160 In-Lbs
244.05 N-m
Connects: Eccentric  To  Spring Plate/Strut
Years: All Vote Record: Vote
Note: Locknut, Eccentric & Hex Bolt
Type: Dim: M 12 X 1.50 Length: Head: Grade: 8
63 Ft-Lbs
756 In-Lbs
85.42 N-m
Connects: Eccentric  To  Control Arm
Years: All Vote Record: Vote
Note: Control Arm Bearing to Aluminum Control Arm - MOD
Type: Bolt Dim: M 7 X 1.00 Length: Head: Allen Grade: 10.9
11.5 Ft-Lbs
138 In-Lbs
15.59 N-m
Connects: Hub  To  Steering Knuckle
Years: All Vote Record: Vote
Note: Panhead Bolt to Clamping Nut - Socket Head Bolt
Type: Dim: M 22 X 1.50 Length: Head: Nut Grade: 8
369 Ft-Lbs
4428 In-Lbs
500.3 N-m
Connects: Hub  To  Wheel Shaft
Years: All Vote Record: Vote
Note: REAR - ALUMINUM Trailing Arm - Locknut
Type: Dim: M 24 X 1.50 Length: Head: Nut Grade: C 45
280 Ft-Lbs
3360 In-Lbs
379.63 N-m
Connects: Hub  To  Wheel Shaft
Years: All Vote Record: Vote
Note: REAR - STEEL Trailing Arm-Castle Nut 280 + 52 FtLbs
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Mount  To  Body
Years: All Vote Record: Vote
Note: Cross Tube Support Mount to Body
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Mount  To  Body
Years: All Vote Record: Vote
Note: Cross Tube Thrust Mount to Body
Type: Dim: M 8 X 1.25 Length: Head: Nut Grade: 8
15.5 Ft-Lbs
186 In-Lbs
21.02 N-m
Connects: Power Brake Booster  To  Firewall
Years: All Vote Record: Vote
Note: Booster to Adapter to Firewall
Type: Bolt Dim: M 6 X 1.00 Length: Head: Hexagon Grade: 8.8
7 Ft-Lbs
84 In-Lbs
9.49 N-m
Connects: Shield/Guard  To  Trailing Arm
Years: All Vote Record: Vote
Note: Guard to Brake Back Plate or Trailing Arm
Type: Dim: M 42 X 1.00 Length: Head: Grade: 8.8
7 Ft-Lbs
84 In-Lbs
9.49 N-m
Connects: Shield/Guard  To  Steering Knuckle
Years: All Vote Record: Vote
Note:
Type: Bolt Dim: M 6 X 1.00 Length: Head: Hexagon Grade: 8.8
7 Ft-Lbs
84 In-Lbs
9.49 N-m
Connects: Shield/Guard  To  Cross Member
Years: All Vote Record: Vote
Note: Guard for Hydraulic Bearing
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Steering Gear  To  Cross Member
Years: All Vote Record: Vote
Note: Hex Bolt
Type: Dim: M 16 X 1.50 Length: Head: Nut Grade: 17 H-
33 Ft-Lbs
396 In-Lbs
44.74 N-m
Connects: Steering Wheel  To  Steering Column
Years: All Vote Record: Vote
Note: Hex Nut
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 10
74 Ft-Lbs
888 In-Lbs
100.33 N-m
Connects: Strut  To  Steering Knuckle
Years: All Vote Record: Vote
Note: Spring Strut to Steering Knuckle - Self-locking
Type: Dim: M 14 X 1.50 Length: Head: Nut Grade: 8
57 Ft-Lbs
684 In-Lbs
77.28 N-m
Connects: Strut  To  Strut Mounting Plate
Years: All Vote Record: Vote
Note: Spring Strut to Spring Strut Bearing - Self-locking Nut
Type: Dim: M 8 X 1.25 Length: Head: Nut Grade: 8
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Strut Mounting Plate  To  Body
Years: All Vote Record: Vote
Note: Spring Strut to Body - (4)
Type: Dim: M 22 X 1.50 Length: Head: Nut Grade: C15Pb
37 Ft-Lbs
444 In-Lbs
50.17 N-m
Connects: Tie Rod  To  Steering Gear
Years: All Vote Record: Vote
Note: NON-Power Steering Tie Rod to Rack - Locking Nut
Type: Dim: M 14 X 1.50 Length: Head: Nut Grade:
52 Ft-Lbs
624 In-Lbs
70.5 N-m
Connects: Tie Rod  To  Steering Gear
Years: All Vote Record: Vote
Note: Power Steering Tie Rod to Rack - Locking Nut
Type: Stud Dim: M 12 X 1.50 Length: Head: Nut Grade: 22H
37 Ft-Lbs
444 In-Lbs
50.17 N-m
Connects: Tie Rod  To  Steering Knuckle
Years: All Vote Record: Vote
Note: Castle Nut: Step 22 + 17; Self-locking Nut: 37
Type: Dim: M 14 X 1.50 Length: Head: Nut Grade: 17 H
22 Ft-Lbs
264 In-Lbs
29.83 N-m
Connects: Tie Rod End  To  Tie Rod
Years: All Vote Record: Vote
Note: NON-Power Steering Tie Rod to Joint - Locking Nut
Type: Dim: M 14 X 1.50 Length: Head: Nut Grade: 17 H
52 Ft-Lbs
624 In-Lbs
70.5 N-m
Connects: Tie Rod End  To  Tie Rod
Years: All Vote Record: Vote
Note: Power Steering Tie Rod to Joint - Locking Nut
Type: Bolt Dim: M 8 X 1.25 Length: Head: Nut Grade: 8
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Torsion Tube  To  Mount
Years: All Vote Record: Vote
Note: Cross Tube Cantilever to Support Mount - Locknut
Type: Stud Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Torsion Tube  To  Mount
Years: All Vote Record: Vote
Note: Cross Tube to Thrust Mount-Locknut
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 10
66 Ft-Lbs
792 In-Lbs
89.48 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: All Vote Record: Vote
Note: Camber Eccentric - Locknut
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 10
76 Ft-Lbs
912 In-Lbs
103.04 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: All Vote Record: Vote
Note: Locknut
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 8
45 Ft-Lbs
540 In-Lbs
61.01 N-m
Connects: Trailing Arm  To  Torsion Tube
Years: All Vote Record: Vote
Note: Locknut
Type: Stud Dim: M 14 X 1.50 Length: Head: Nut Grade: 10.9
96 Ft-Lbs
1152 In-Lbs
130.16 N-m
Connects: Wheel  To  Hub
Years: All Vote Record: Vote
Note: Lug Nuts